
 

 

Package leaflet: Information for the user 

 
Iberogast, oral liquid 

 

Read all of this leaflet carefully before you start using this medicine because it contains important 

information for you. 

Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist has told 
you. 

- Keep this leaflet. You may need to read it again. 

- Ask your pharmacist if you need more information or advice. 

- If you get any side effects, talk to your doctor or pharmacist. This includes any possible side 

effects not listed in this leaflet. See section 4. 

- You must talk to a doctor if you do not feel better or if you feel worse after 7 days. 
 

What is in this leaflet 

1. What Iberogast is and what it is used for 

2. What you need to know before you use Iberogast 

3. How to use Iberogast  
4. Possible side effects 

5.  How to store Iberogast 

6. Contents of the pack and other information 

 

 
1. What Iberogast is and what it is used for 

 

Iberogast is an herbal medicine that is used to alleviate symptoms (e.g., satiety, flatulence, abdominal 

pain, nausea) caused by functional gastrointestinal and mobility disorders (functional indigestion and 

irritable bowel syndrome). 

 
 

2. What you need to know before you use Iberogast 

 

Do not take Iberogast 

- if you are allergic to the active substance or any of the other ingredients of this medicine (listed 
in section 6), 

- if you have (or have ever had) liver disease or if you are taking medicines with a side effect of 

liver damage (listed in the package leaflet). If you are not sure, ask your doctor or pharmacist.  

 

Iberogast should not be given to children younger than 3 years, as there is no sufficient information 
available. 

 

Warnings and precautions 

The medicine contains 31% ethanol (alcohol) by volume, i.e. up to 240 mg per dose, which equals to 

6.2 ml of beer or 2.6 ml of wine. The medicine is harmful for those suffering from alcoholism. This 

must also be considered in the case of pregnant or breast-feeding women, as well as in the case of 
children and patients at risk (e.g. who have a liver disease or epilepsy). 

 

If you experience yellowing of the skin or the whites of the eyes, dark urine, light stools, pain in the 

upper abdomen, stop using Iberogast immediately and consult a doctor. These may be symptoms of 

liver damage. 
 

Always consult the doctor about abdominal pain in children under 6 years of age.  

 

If your symptoms do not improve or even worsen within 7 days, see your doctor to rule out other more 

serious conditions. 



 

 

Other medicines and Iberogast 

Tell your doctor or pharmacist if you are taking, have recently taken or might take any other medicines. 
 

Pregnancy and breast-feeding 

As there is no or limited information on the use of Iberogast in pregnant women, it is recommended 

that Iberogast should be avoided during pregnancy. 

 
As there is insufficient information on the absorption of Iberogast and its metabolites into breast milk, 

the risk to the breast-fed infant cannot be excluded. It should be decided whether to discontinue breast-

feeding or to discontinue / prevent treatment with Iberogast. 

 

Iberogast contains ethanol 

The medicine contains 31% ethanol (alcohol) by volume per dose, please also see section “Warnings 
and precautions”. 

 

 

3. How to use Iberogast 

 
Unless your doctor has prescribed otherwise, Iberogast should be taken with a little liquid before or 

during a meal as follows: 

- adults and adolescents above the age of 13: 20 drops at once 3 times a day; 

- children aged 6–12 years: 15 drops at once 3 times a day; 

- children aged 3–5 years: 10 drops at once 3 times a day. 
Do not give Iberogast to children under 3 years of age. 

 

Opening the bottle for the first time: 

 
 
1. Remove the green cap. Unscrew the white cap from the bottle and discard it.  

2. Screw the green cap containing the dropper firmly onto the bottle. 

3. Remove the green cap and make sure the drip is firmly in place. 

 

Shake before use!  
Hold the bottle at a 45° angle when instilling. Close the bottle with the green cap after use.  

 

If you take more Iberogast than you should 

Continue with the next dose as prescribed by the doctor or as described in this leaflet. 

Cases of overdose have not been reported. 

 
If you forget to take Iberogast  

Continue with the next dose as prescribed by the doctor or as described in this leaflet.  

 

 

4. Possible side effects 
 

Like all medicines, this medicine can cause side effects, although not everybody gets them. 

 

dropper 
dropper 

dropper 



 

 

In very rare cases, allergic reactions may occur, such as itching, various skin reactions or shortness of 

breath. Isolated cases of liver damage have been reported. 
 

Frequency unknown: cases of liver damage (elevated liver parameters, drug-related jaundice, hepatitis 

and liver failure) have been reported. If you develop symptoms such as yellowing of the skin or the 

whites of the eyes, dark urine, light-colored stools, you must immediately stop taking Iberogast and 

contact your doctor. 
 

If the side effects listed above occur, the use of Iberogast should be stopped.  

 

Reporting of side effects 

If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects 

not listed in this leaflet. You can also report side effects directly via www.ravimiamet.ee. By reporting 
side effects you can help provide more information on the safety of this medicine.  

 

 

5. How to store Iberogast 

 
Keep this medicine out of the sight and reach of children. 

 

Do not store at a temperature higher than 25 °C. Do not refrigerate or freeze. 

After the initial opening of the bottle, use the medicine within 8 weeks. 

 
Do not use this medicine after the expiry date which is stated on the carton and bottle. The expiry date 

refers to the last day of that month. 

 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to 

throw away medicines you no longer use. These measures will help protect the environment.  

 
 

6. Contents of the pack and other information 

 

What Iberogast contains 

 
Ingredients of 100 ml of liquid: 

 

Candytuft (Iberis amara) – fresh herb  (1 : 1.5–2.5) 15.0 ml 

(extraction solvent: 50% ethanol (v/v)) 

 
Angelica roots (Angelica archangelica)  (1 : 2.5–3.5) 10.0 ml 

Chamomile flowers (1 : 2–4) 20.0 ml 

Caraway (1 : 2.5–3.5) 10.0 ml 

Milk thistle (Silybum marianum) fruits (1 : 2.5–3.5) 10.0 ml 

Balm leaves (Melissa) (1 : 2.5–3.5) 10.0 ml 

Peppermint leaves (1 : 2.5–3.5) 5.0 ml 
Tetterwort (Chelidonium majus) (1 : 2.5–3.5) 10.0 ml 

Liquorice roots (Angelica archangelica)  (1 : 2.5–3.5) 10.0 ml 

(extraction solvent: 30% ethanol (v/v)) 

 

The medicine contains 31% ethanol (alcohol) by volume. 
 

What Iberogast looks like and contents of the pack 

Iberogast is a dark brown, clear or slightly cloudy fluid packaged in a brown glass bottle with a dropper 

and a screw cap. 



 

 

The efficacy of the medication is not affected by the liquid turning cloudy or the development of 

sediment. 
 

The bottle contains 20 ml, 50 ml, or 100 ml of liquid. 

 

Not all pack sizes may be marketed. 

 
Marketing Authorisation Holder 

UAB Bayer 

Sporto 18 

LT-09238 Vilnius 

Lithuania  

 
Manufacturer 

STEIGERWALD Arzneimittelwerk GmbH 

Havelstraße 5 

64295 Darmstadt 

Germany 
 

For any information about this medicine, please contact the local representative of the Marketing 

Authorisation Holder. 

Bayer OÜ 

Lõõtsa 2 
11415 Tallinn 

Telephone: +372,655 8565 

e-post: mi.baltic@bayer.com 

 

This leaflet was last revised in April 2022. 

 


